TDR 30 Parts Manual

1.12 Wing Deck Height Adjustment

DESCRIPTION

=
<

HEIGHT ADJ PLATE - L.H.

HEIGHT ADJUSTMENT BRACKET - R.H.

HEIGHT ADJ. ROD

HEIGHT ADJ PLATE - R.H.

2 BOLT FLANGE BEARING

CARRIAGE BOLT - 1/2" X 1.75" NC GR5 PL|

FENDER WASHER - 3/8" PL

HEIGHT ADJ. BUSHING KIT (8 PCS)

HEIGHT ADJUSTMENT BRACKET - L.H.

HEX NUT - 5/8" NC GR5 PL

LOCKWASHER - 5/8" PL

HARDENED WASHER - 5/8" USS

LOCKWASHER - 1/2" PL

HEIGHT BOLT SPACER

ACME JAM NUT - PLATED

HEX BOLT- 1/2" X 1.50 NC GR5 PL

CARRIAGE BOLT - 5/8" X 1.75 NC GR5 PL

HEX BOLT - 3/8" X 1.75 NC GR5 PL

HEX NUT - 1/2" NC

LOCK WASHER- 3/8" PL

ITEM | PART #
1 607272
2 607264
3 -

4 607244
5 213019
6 O.L.

7 O.L.

8 607580
9 607266
10 O.L.

11 O.L.

12 O.L.

13 O.L.

14 SEE ITEM #21
15 SEE ITEM #21
16 O.L.

17 O.L.

18 O.L.

19 O.L.

20 O.L.

21 607310

TDR30 HEIGHT ADJUSTMENT KIT

BTN EN NI EN ENTV]IC] EN FN FN FN] [P PN T IO P Y Y Y

O.L.- OBTAIN LOCALLY

05/2015

17



TDR 30 Parts Manual

1.13 Rear Deck Assembly

ITEM | PART # DESCRIPTION aty| [ITEM[PART# DESCRIPTION QTyY
1 SEE TEM 7 | HEIGHT ADJ. ROD 4 16 |oL CARR. BOLT - /2" X 1.75" NC GR5 PL | 2
2 | 526144 ACME JAM NUT 2 17 |oL LOCKWASHER - 172" PL 32
3 | SEE TEM 7 | DECK ADJUSTMENT BRACKET 4 18 |OL HEX NUT - 1/2'NC GR5 PL 36
4 | 607580 HEIGHT ADJ. BUSHING KIT (8 PCS) | 8 19 |oL HEXBOLT-1/2" X 3.00NC GR5PL___ | 4
5 |oL HEX BOLT- 1/2" X 150 NCGR5PL___ | 8 20 |OL HEX BOLT- 1/2" X 1.25 NC GR5 UPL__| 8
5 | SEEITEM7 | CASTLE NUT - 3/4" NC GR5 PL 1 21 |OL FLAT WASHER - 1/2" PL 8
7 | 526252 TDR HEIGHT ADJ. KIT 1 22 |OL LOCKWASHER - 5/8" PL 4
8 | 526946 DECK CHANNEL - GALV 2 23 |OL. HEX NUT - 5/8'NC GR5 PL 4
9 | 526646 DECK FRAME 1 24 | 526175 BOTTOM PLATE 1
10 | 526382 DECK - GALVANIZED 1 25 | OL COTTER PIN - 3/16" X 1.50 4
11 |oL CARR. BOLT - 5/8" X 2.00 NC GR5 PL | 4 26 |OL CARR. BOLT - 1/2" X 1.25" NC GR5 PL | 2
12| 526148 CLAMP WASHER KIT (4 PCS) 2 27 |OL HEX BOLT- 1/2" X 1.75 NC GR5 PL__| 8
13| SEE ITEM 15 | HEIGHT INDICATOR PLATE - FRONT | 2 28 | 607649 WIPER CABLE - REAR 2
14| SEE ITEM 15 | HEIGHT INDICATOR PLATE - REAR | 2
15 | 527606 TDR HEIGHT PLATE KIT (4 PCS) 1 O.L. - OBTAIN LOCALLY

18 02/2017




TDR 30 Parts Manual

1.14 Belt Drive Assembly — Wing

ITEM| PART #| DESCRIPTION QTYy
1 212046 | BELT - B117 1
2 212045 | BELT - B132 1
3 527097 | IDLER PULLEY - 7" 3
4 O.L. HEX BOLT- 5/8" X 3.50 NC GR5 PL 1
5 527229 | PULLEY SPACER - 1.48" 2
6 527103 | IDLER PULLEY BRACKET 2
7 O.L. HEX NUT - 1/2"NC GR5 PL 4
8 527225 | PULLEY SPACER - 0.875" 2
9 O.L. CARRIAGE BOLT - 1/2" X 4.00 NC GRS PL| 2
10 O.L. CARRIAGE BOLT -5/8" X 3.00 NC GR5 PL| 1
11 O.L. CARRIAGE BOLT - 5/8" X 4.00 NC GR5 PL]| 1
12 O.L. HEX BOLT-5/8" X 2.75 NC GRS PL 1
13 O.L. HEX NUT - 5/8"NC GR5 PL 4
14 O.L. LOCKWASHER - 5/8" PL 4
15 212009 | IDLER PULLEY - 5" 1

O.L. - OBTAIN LOCALLY

02/2015

19



TDR 30 Parts Manual

1.15 Belt Drive Assembly — Rear

ITEM| PART #| DESCRIPTION QTY
1 527097 | IDLER PULLEY-7" 3
2 212009 [ IDLER PULLEY-5" 1
3 527103 [ IDLER PULLEY BRACKET 2
4 527229 | PULLEY SPACER - 1.48" 2
5 527225 | PULLEY SPACER - 0.875" 2
6 O.L. HEX BOLT- 5/8" X 3.50 NC GR5 PL 1
7 O.L HEX BOLT- 5/8" X 2.75 NC GR5 PL 1
8 O.L. CARRIAGE BOLT -5/8"X4.00 NC GRS PLj 1
9 O.L. CARRIAGE BOLT - 5/8" X 3.00 NC GR5 PL] 1
10 O.L. CARRIAGE BOLT - 1/2" X 4.00 NC GRS PL| 2
11 O.L HEX NUT - 5/8"NC GR5 PL 4
12 O.L. LOCKWASHER - 5/8" 4
13 O.L HEX NUT - 1/2"NC GR5 PL 4
14 212045 | BELT - B132 1
15 212046 [ BELT - B117 1

O.L. - OBTAIN LOCALLY

20 02/2015



TDR 30 Parts Manual

1.16 Wing Deck Rollers & Bearings

Inner Wing Rollers

ROUND ROLLER SHAFTS
UP TO SN 16301033

HEX ROLLER SHAFTS
SN 17301034 & UP

ITEM | PART # | DESCRIPTION QTY ITEM | PART # | DESCRIPTION QTy
1 607262 | ROLLER WITH SHAFTS 1 8 607705 | HEX SHAFT REPLACEMENT KIT 1

2 526494 | ROLLER SHAFT REPLACEMENT KIT 1 9 607720 | HEX SHAFT REPLACEMENT KIT (LONG) | 1

3 607491 | ROLLER SHAFT (LONG) 1 10 213025 | 2 BOLT HEX BEARING GREASABLE 2

4 213019 | 2 BOLT FLANGE BEARING (ROUND) 2 11 607001 | SHIM WASHER - 1.5 (9 PCS) 2

5 607493 | ROLLER SPACER BUSHING 1 12 607711 | ROLLER SPACER BUSHING 1

6 521004 | SHIM WASHER - 1.25 (9 PCS) 2

7 607708 | ROLLER - TDR 30 LONG HEX 1

Outer Wing Rollers ROUND ROLLER SHAFTS

UP TO SN 16301033

HEX ROLLER SHAFTS
SN 17301034 & UP

ITEM | PART # | DESCRIPTION QTy ITEM | PART # | DESCRIPTION QryY
607256 | ROLLER WITH SHAFTS 8 607705 | HEX SHAFT REPLACEMENT KIT
526494 | ROLLER SHAFT REPLACEMENT KIT 9 607720 | HEX SHAFT REPLACEMENT KIT (LONG)

607491 | ROLLER SHAFT (LONG)

213019 | 2 BOLT FLANGE BEARING (ROUND)
607493 | ROLLER SPACER BUSHING

521004 | SHIM WASHER - 1.25 (8 PCS)
607710 | ROLLER - TDR30 SHORT HEX

10 213025 | 2 BOLT HEX BEARING GREASABLE
1 607001 | SHIM WASHER - 1.5 (9 PCS)
12 607711 | ROLLER SPACER BUSHING

NN NN

~|o|o |||~
I Y P IO I B

07/2019 21



TDR 30 Parts Manual

1.17 Rear Deck Rollers & Bearings

HEX ROLLER SHAFTS
SN 17301034 AND UP

ROUND ROLLER SHAFTS
UP TO SN 16301033

ITEM

PART #

DESCRIPTION

QrYy

526188

ROLLER WITH SHAFTS

526494

ROLLER SHAFT REPLACEMENT KIT

213019

2 BOLT FLANGE BEARING (ROUND)

521004

SHIM WASHER - 1.25 (9 PCS)

607706

ROLLER - TDR 22 HEX /W SHAFTS

607705

HEX SHAFT REPLACEMENT KIT

213025

2 BOLT HEX BEARING GREASABLE

o |NoO|;|b|wWw|IN]| =~

607001

SHIM WASHER - 1.5 (9 PCS)

alalalalala]la]=

22

07/2019




TDR 30 Parts Manual

2 FRAME ASSEMBLY
2.1 Frame Assembly

Iy

_/

N

02/2015

ITEM| PART # DESCRIPTION QryYy ITEM| PART # DESCRIPTION QTYy
1 219006 IMPLEMENT JACK 1 23 600053 WING LATCH BUSHING 3
2 521047 4 POSITION HITCH 1 24 O.L. HEX BOLT- 3/4 X5 NC GR5 PL 1
3 521048 SAFETY CHAIN 1 25 521857 SAFETY CHAIN FLAT WASHER 1
4 522408 HOSE SUPPORT - COMPLETE 1 26 O.L. HEX NUT - 3/4NC GRS PL 1
5 522413 HOSE GUIDE - W/ HARDWARE 1 27 O.L. LOCKWASHER - 3/4" PL 1
6 O.L. HEX NUT - 5/8NC GR5 PL 2 28 O.L. HEX NUT - 1/2NC GR5 PL 21
7 120519 MANUAL HOLDER TUBE 1 29 O.L. LOCKWASHER - 1/2" 21
8 O.L. CARR.BOLT - 1/4 X3/4"NCGRSPL | 2 30 522402 PTO MOUNTING BRKT 1
9 SEE ITEM #4 [ HOSE SUPPORT 1 31 O.L. LOCKWASHER - 5/8" PL 1
10 526474 PULL ROPE 1 32 O.L. HEXBOLT - 1/2 X 1.5 NC GR 5PL 12
11 526094 TDR HEIGHT ADJUST WRENCH 1 33 O.L. HEX NUT - 3/8 NC GR5 PL 3
12 522414 PTO BRACKET SPACERKIT (4 PCS) |1 34 O.L. HEXBOLT - 3/8 X 1.75 NC GR 5PL 3
13 O.L. HEX BOLT- 1/2 X 3.5 NC GRS PL 5 35 O.L. FENDER WASHER - 3/8" PL 3
14 526752 LOCK RELEASE SWIVEL 1 36 527350 FLANGE BUSHING KIT (2 PCS) 2
15 607224 DECK STANDOFF - FRONT RIGHT 1 37 302910 LYNCH PIN - 3/16" RD W/ CHAIN 1
16 607220 DECK STANDOFF - FRONT LEFT 1 38 527247 WING LOCK SPRING - RH 1
17 607222 DECK STANDOFF REAR RIGHT 1 39 O.L. COTTERPIN - 3/16" X 2.00 1
18 607280 DECK STANDOFF REAR LEFT 1 40 521764 M12 BOLT & L.W KIT (16 PCS) 4
19 526956 LOCK RELEASE CABLE - LEFT 1 41 O.L. HEX NUT - 5/16NC GRS PL 6
20 526954 LOCK RELEASE CABLE - RIGHT 1 42 605833 11/2" 15/60 DEG OPEN END WRENCH) 1
21 526952 LOCK RELEASE CABLE - REAR 1 O.L. - OBTAIN LOCALLY

22 526618 4-WAY GEARBOX SHIELD 1

23



TDR 30 Parts Manual

2.2 Wing Lift Assembly

ITEM | PART # | DESCRIPTION DESCRIPTION

1 526720 | DECK LIFT PIN 1 16 O.L. HEX BOLT - 1/2" X 1.50 NC GR5 PL 2
2 527255 | SWIVEL PIN 1 17 O.L. GREASE FITTING - 90 DEG 2
3 607384 | DECK SWIVEL 1 18 O.L. HEX NUT - 1/2"NC GR5 PL 8
4 607188 | WING FRAME - LH (SHOWN) 1 19 O.L. LOCK WASHER- 1/2" PL 8
5 526690 | DECK STABILIZER L.H. (SHOWN) 1 20 O.L. FLAT WASHER- 1" PL 1
6 607260 | WING FRAME - R.H. (NOT SHOWN) 1 21 O.L. HEX BOLT - 3/8" X 1.25 NC GR5 PL 1
7 526688 | DECK STABILIZER R.H. (NOT SHOWN) | 1 22 O.L. FLAT WASHER- 3/8" PL 2
8 526676 | WING LOCK 1 23 O.L. HEX LOCK NUT - 3/8"NC GR5 PL 1
9 O.L. HAIR PIN - .093" X 1-5/8" 1 24 O.L. HARDENED FLAT WASHER - 3/8" 2
10 526972 | DECK STOP CHAIN 1 25 O.L. HEX NUT - 3/8"NC GR5 PL 3
11 607304 | LOCK STOP PIN 1 26 O.L. HEX BOLT - 3/8" X 2.00" NC GR5 PL 2
12 O.L. LOCK WASHER- 3/8" PL 5 27 521103 | WING CYLINDER PIN 1
13 527245 | WING LOCK SPRING R.H. WIND 1 28 526178 | WING PIN 1
14 213080 | SLEEVE BEARING KIT -6 PCS 1 29 O.L. HEX BOLT- 3/8" X 1.50 NC GR5 PL 2
15 O.L. COTTER PIN - 3/16" X 1.50 1 O.L. - OBTAIN LOCALLY Vo

24 07/2017




TDR 30 Parts Manual

2.3 Outer Wing Frame Assembly — LH

o > \\\ 1;
)

/

SNBS d

07/2017

1 - SN#14301009 & UP

ITEM | PART # DESCRIPTION QTy [sN| [ITEM[PART# DESCRIPTION QrY [ SN
1 607346 OUTER WING - L.H. 1 20 SEE ITEM #31 | JAM NUT - 3/4"-16 PL 2

2 607250 LIFT PIVOT - L.H. 1 21_[oL HEX NUT - 5/8NC GRS PL 1

3 607234 DECK LIFT LINK 1 2oL LOCK WASHER- 5/8 PL 1

4 |607176 DECK LIFT SHAFT i 23| SEE ITEM #25 | C.S. SCREW - 3/8" X 1.00 NC 2

5 | SEE ITEM#31 | TIE ROD END 2 24| SEE ITEM #25 | DECK BUMPER 1

6 | 607603 WING PIVOT PIN 2 25 | 607314 BUMPER KIT (2 PC W/HW 1

7| 607527 WING PIN 1 26| SEE [TEM #25 | NYLON LOCK NUT-38'NCPL__| 2

8 607350 SLEEVE BUSHING KIT (4 PCS) 4 27 O.L. HEX BOLT-3/8"X1.00NCGR5PL | 4

9 O.L. HEX BOLT-3/8" X200 NCGR5PL | 2 28 607609 WING BUMPER PLATE 1

10 O.L. LOCK WASHER- 3/8" PL 7 29A | 521831 PRESS IN BUSHING - STEEL 4 1
11 O.L. HEX NUT - 3/8"NC GR5 PL 7 29B | 607360 SLEEVE BUSHING KIT - PLASTIC | 1
12__|oL HEX BOLT- 3/4" X 4.00 NC GR5 PL | 1 30| 607671 REPAIR BUSHING KIT E
13__|OL CTR. LOCK NUT - 3/4'NC GR5 PL_| 2 31607318 TIE ROD KIT (1 TIE ROD, 1NUT) | 1
14__|oL FLAT WASHER- 3/4" PL 1 32 |607316 WING FLOAT KIT (7 PCS) 1

15| OL. COTTER PIN- 3/16" X 1.50" 1 33| SEE [TEM #32 | SPRING 2

16 |[OL. HEX BOLT- 3/4" X 3.50 NC GR5 PL | 1 34__| 607571 SPRING TENSION BUSHING 1
17__|OL HEX BOLT- 3/8" X 1.25 NC GR5 PL | 1 35 |OL FLAT WASHER - 5/8" PL 1

18 600512 BUMPER KIT (4 PCS) 1 36 SEE ITEM #32 | HEXBOLT-5/8 X8 1/2 NC GR5PL | 1
191529240 BUSHNG KIT - 17 (12 PCS) ! O.L. - OBTAIN LOCALLY SERIAL NUMBER RANGE

2 - SN#12301001 TO 14301008

25



TDR 30 Parts Manual

2.4 Outer Wing Frame Assembly — RH

ITEM | PART # DESCRIPTION arv[sn] [WEM [PART # DESCRIPTION arv [ SN
T | 807252 WING LIFT PIVOT- RH ! 208 | 607360 PRESS IN BUSHING KIT - PLASTIC |2 | 2
7 |607234 DECK LIFT LINK 1 21 _|oL FLAT WASHER - 3/4" PL 3
3 | 607527 WING PIN 1 22| 521752 COTTER PIN KIT (6 PCS) 4
% | 607603 WING PIVOT PIN 2 23 [ 521350 PIN - 3.563" 3
5 | 607348 QUTSIDE WING - RH 1 24 |oL HEX BOLT- 5/8" X 6.00 NC 18-8SS | 1
& | SEE ITEM #32 | TIE ROD END 2 2% oL HEX BOLT-3/8" X 2.25 NC GR5PL_| 3
7 |oL HEX BOLT-3/8" X 1.00 NC GRGPL_| 4 2% |oL LOCK WASHER - 3/8" PL 3
s | 607176 DECK LIFT SHAFT i 27 |oL HEX NUT - 3/8'NC GR5 PL 3
9 | SEE ITEM #34 | HEX BOLT- 5/8" X 8.50 NC GR5 PL_| 1 28| 600512 BUMPER KIT (4 PCS) 3
10| SEE ITEM #34 | SPRING 2 29 |OL HEX BOLT - 3/8" x 1.25 NC GR5 PL_| 1
11 |oL HEX BOLT- 3/4" X 3.50 NC GR5 PL_| 1 30| 520240 SLEEVE BEARING 1"- 12PCS 5
2 |oL LOCK NUT - 3/4'NC GR5 PL 2 31 | SEE [TEM #32 | JAM NUT - 3/4"-16 PL 2
15| 607571 SPRING TENSION BUSHING : 32 | 607318 TIE ROD KIT (1 TIEROD, 1 NUT) | 1
2 |oL HEX BOLT- 3/4" X 4.00 NC GR5 PL_ |1 33 | 607671 REPAIR BUSHING - DECKSLIDE |1 | 1
5 oL FLAT WASHER- 5/8" PL 1 34 | 607316 WING FLOAT KIT (7 PCS) ]

6 |oL LOCK WASHER- 5/8" PL ; 35| 607600 WING BUMPER PLATE ;
7| 607350 SLEEVE BUSHING KIT - 3/4"(4 PCS) | 4 36 | 607314 BUMPER KIT (10 PCS) ]
15 |oL HEX NUT - 5/8'NC GR5 PL i 37 |oL LOCK NUT - 5/8" NC GR5 PL ]
19| 607560 SLEEVE BUSHING KIT - 5/8'(4 PCS) | 2
20A | 521831 PRESS IN BUSHING - STEEL E O.L. - OBTAIN LOCALLY SERIAL NUMBER RANGE
1 - SN#14301009 & UP
2 - SN#12301001 TO 14301008
26 07/2017




TDR 30 Parts Manual

2.5 Outer Wing Lift Assembly - LH & RH

yﬁ

&

ITEM | PART #| DESCRIPTION QTY | SN
1 607184 | WING STOP ROD 1

2 607388 | WING DECK STOP 1

3 607350 | SLEEVE BUSHING KIT (4 PCS) 4

4 O.L. HEX BOLT- 5/8" X 2.50 NC GR5 PL 1

5 O.L. HEX NUT - 5/8"NC GR5 PL 2

6 O.L. HEX BOLT- 3/4" X 4.00 NC GR5 PL 1

7 O.L. LOCK NUT - 3/4"NC GR5 PL 1

8 O.L. FLAT WASHER- 3/4" PL 7

9 607355 | HYDRAULIC CYL. 2" X 10" 1

10 O.L. HEX LOCK NUT - 1/4NC GRS PL 2 1
11 521345 | PIN - 1" X 2.938" 1

12 526162 | CYLINDER PIN - 5-13/16" 1

13 O.L. COTTER PIN - 3/16" x 1.50 3

14 607380 | WING CYLINDER STOP 1 1
15 600521 | WEAR PLATE KIT (2 PLATES & HW) 1 1
16 O.L. 1/4-20 x 3/4 COUNTERSUNK HEX SCREW 2 1
17 O.L. GREASE FITTING 1/4 - 28 1

O.L. - OBTAIN LOCALLY

SERIAL NUMBER RANGE

1- SN#14301009 & UP
2 - SN#12301001 TO 14301008

11/2015

27



TDR 30 Parts Manual

2.6 Rear Lift Assembly

ITEM | PART #| DESCRIPTION

2

ITEM | PART #| DESCRIPTION Qry

526716 | REAR DECK LIFT ARM 12 O.L. HEX NUT - 3/8"NC GR5 PL

526704 | REAR DECK SWIVEL 13 O.L. LOCKWASHER - 3/8" PL

527255 | SWIVEL PIN 14 O.L. HEX BOLT-3/8" X 2.25 NC GRS PL

521353 | SMV SIGN 15 O.L. HAIR PIN - .093" x 1-5/8" ZINC

527223 | SMV BRACKET 16 O.L. HEX LOCK NUT-3/8" NC GRS UPL

17 213080 | SLEEVE BEARING KIT (6 PCS)

607304 | LOCK STOP PIN 18 527245 | WING LOCK SPRING R.H. WIND

600512 | BUMPER KIT (4 PCS) 19 526720 | SWIVEL PIN

O.L. HEX BOLT-1/4" x 0.75 NC GR5 PL 20 527243 | REAR LIFT PIN

N N b |t [k [N |t | =t | T | O

O.L. LOCK NUT - 1/4"NC GR5 PL 21 O.L. HEX BOLT-3/8" X 2.00 NC GR5 PL

3
2
3
4
5
6 526754 | LOCK - WING/REAR
7
8
9
1
1

AN === ===

-0

O.L. | HEXBOLT-3/8"x 1.25 NC GR5 PL O.L. - OBTAIN LOCALLY

28 02/2015



TDR 30 Parts Manual

2.7 Wheel Assemblies

10/2018

ITEM | PART # | DESCRIPTION QTY ITEM | PART # | DESCRIPTION QTY
1 230059 | TRANSPORT TIRE 1 14 526998 | HUB ASSEMBLY - W/BEARINGS 1
2 230058 | RIM 1 15 527494 | RH AXLE ASSEMBLY (SHOWN) 1
3 230057 | TIRE & RIM ASSEMBLY 1 16 527492 | LH AXLE ASSEMBLY (NOT SHOWN) | 1
4 526914 | CASTLE NUT 1 17 O.L. HEX BOLT- 1/2" X 1.75 NF GR8 PL 6
5 526918 | DUST CAP 1 18 O.L. LOCK WASHER- 1/2" PL 6
6 - BEARING WASHER 1 19 O.L. HEX NUT - 1/2"NC GR5 PL 6
7 O.L. COTTER PIN - 5/32" X 1.50 1 20 607320 | WHEEL DISC - W.A. 1
8 - OUTER BEARING 1 21 607326 | MTG PLATE - WHEEL DISC 2
9 - INNER BEARING 1 23 O.L. JAM NUT - 5/8 UNF - GR5 4
10 - GREASE SEAL 1 24 O.L. HEX LOCK NUT - 3/8 NC GR5 PL 4
11 526916 | WHEEL STUD KIT (8 PCS) 1 25 607736 | 3/8" SNAP IN PLUG (5 PCS) 1
12 526964 | WHEEL NUT KIT (8 PCS) 1 O.L. - OBTAIN LOCALLY

13 526996 | HUB REBUILD KIT (ITEMS 5-10) 1

29



TDR 30 Parts Manual

3 HYDRAULICS
3.1 Hydraulics — Up to Serial #14301008

ITEM | PART# | DESCRIPTION QrYy ITEM| PART# | DESCRIPTION Qry
1 522010 | HYDRAULIC CYL.-3" X 12" 1 19 221037 | TEE-JICM 2
2 607284 | HYDRAULIC CYL.-4" X 16" 2 20 221087 | BREATHER VENT - 3/8" NPT 1
3 607355 | HYDRAULIC CYL. 2" X 10" 2 21 222020 | ADAPTOR-6805-8-6- RESTRICTOR | 2
4 521103 | WING CYLINDER PIN 5 22 526970 | HYDRAULIC HOSE -94" 1
5 221054 [ ADAPTER ORB-NPTF 2 23 222012 | ADAPTOR-6805-8-6- RESTRICTOR | 2
6 521350 | PIN - 1" X 3.563" 2 24 221074 | CYLINDER BASE END FITTING 2
7 521345 | PIN - 1" X 2.938" 2 25 607541 | HYDRAULIC HOSE - 125" 2
8 526162 | CYLINDER PIN 1 26 607543 | HYDRAULIC HOSE - 117" 2
9 O.L. FLAT WASHER - 1" PL 6 27 526974 | HYDRAULIC HOSE - 45" 2
10 521752 | COTTER PIN (6 PCS) 10 28 521334 | HYDRAULIC HOSE - 122" 1
11 229002 | 1/2 HOSE CLAMP KIT (7 PCS) 10 29 607545 | HYDRAULIC HOSE - 130" 2
12 O.L. HEX NUT - 3/8NC GR5 PL 10 30 222001 | MALE QUICK DISCONNECT 1
13 O.L. LOCKWASHER - 3/8" PL 10 31 O.L. LOCKWASHER - 5/16" 2
14 229011 | 5/8 SINGLE TUBE CLAMP 5 32 222022 | PIPE SWIVEL UNION - 3/8 4
15 O.L. HEX LOCK NUT - 3/8 NCGR5UPL |5 33 521364 | 90 DEGREE RESTRICTOR FITTING | 1
16 O.L. HEX NUT - 5/16NC GR5 PL 2 34 221055 | BREATHER VENT - 1/2" NPT 2
17 304202 | U BOLT -2.06X 1.75 X 5/16 DIA. 1 35 301132 | FLAT WASHER- 1 PL NARROW SAE| 12
18 521070 | HYDRAULIC CROSS 1 O.L.- OBTAIN LOCALLY

30 04/2016



TDR 30 Parts Manual

3.2 Hydraulics — Serial #15301009 & up

u.

MAIN WIN CYLINDERS

2 - SERIAL# 16301030 & UP

09/2016

OUTER WING CYLINDERS
ITEM | PART# | DESCRIPTION QTY | SN ITEM | PART# | DESCRIPTION QTY | SN
1 522010 | HYDRAULIC CYL.- REAR 1 22 526970 | HYDRAULIC HOSE -94" 1
2 607284 | HYDRAULIC CYL.- MAIN WING 2 23 222012 | RESTRICTOR - OUTER WING CYL. | 4
3 607355 | HYDRAULIC CYL. - OUTERWING | 2 24 O.L. FLAT WASHER- 1.00" NARROW 9
4 521103 [ WING CYLINDER PIN 5 1 25 607541 | HYDRAULIC HOSE - 125" 2
5 221054 | ADAPTER ORB-NPTF 2 26 607543 | HYDRAULIC HOSE - 117" 2
6 607681 | HYDRAULIC HOSE - 22.75" 1 27 526974 | HYDRAULIC HOSE - 45" 2
7 521345 | PIN - 1" X 2.938" 2 28 607687 | HYDRAULIC HOSE - 134" 1
8 526162 | CYLINDER PIN 3 1 29 607545 | HYDRAULIC HOSE - 130" 1
9 O.L. FLAT WASHER - 1.00" PL 6 30 222006 [ HOSE END KIT (2 PCS) 1
10 521752 [ COTTER PIN KIT (6 PCS) 9 31 O.L. LOCKWASHER - 5/16" PL 2
11 229002 | DOUBLE HOSE CLAMP KIT (7 PCS)| 1 32 222022 | PIPE SWIVEL UNION - 3/8" 6
12 O.L. HEX NUT - 3/8"NC GR5 PL 12 33 521364 | RESTRICTOR - REAR CYL. 1
13 O.L. LOCKWASHER - 3/8" PL 12 34 221055 [ BREATHER VENT - 1/2" NPT 2
14 229011 | 5/8" SINGLE TUBE CLAMP 5 35 521076 | STREET TEE - 3/8 NPT 1
15 O.L. HEX LOCK NUT - 3/8"NC GR5 UPL | 5 36 607780 | SEAL KIT (607284 CYLINDER) 1
16 O.L. HEX NUT - 5/16"NC GR5 PL 2 37 607782 | SEAL KIT (607355 CYLINDER) 1
17 304202 [ U BOLT - 5/16" NC 1 38 607398 | PIN - CYLINDER 5 2
18 521070 [ HYDRAULIC CROSS 1 39 607402 | REAR CYL BASE PIN 1 2
19 221037 | TEE-JICM 2 40 O.L. HEX BOLT- 3/8 X 1.5 NC GR5 PL 6 2
20 221087 | BREATHER VENT - 3/8" NPT 1 OBTAIN LOCALLY
21 222020 | RESTRICTOR - WING CYL. 2 1-UP TO SERIAL #16301029 (STILL USED ON OUTER CYLINDERS)

31



TDR 30 Parts Manual

4 DRIVELINE
4.1 Driveline

32

ITEM| PART #| DESCRIPTION QTY
1 526618 [ 4 WAY GEARBOX SHIELD 1
2 O.L. LOCK WASHER- 1/2" PL 12
3 O.L. HEX BOLT- 1/2" X 1.75 NC GR5 PL 4
4 O.L. HEX NUT - 1/2"NC GR5 PL 4
5 521789 | PTO SPACER 1
6 210150 [ INPUT PTO SHAFT 1
7 210170 [ INTERMEDIATE PTO SHAFT 1
8 210190 [ DECK PTO SHAFT 3
9 522402 | PTO MOUNTING BRACKET 1
10 521764 [ M12 BOLT AND LOCKWASHER KIT (8PCS)| 2
11 521323 | 4 BOLT FLANGE BEARING 1
12 521497 [ GEAR BOX - 4 SHAFT 1
13 210180 [ DECK PTO SHAFT 2
14 607290 [ DECK GEARBOX 2
15 521432 | DECK GEARBOX - REAR 1
16 521012 | GEAR BOX - DECK 2

O.L. - OBTAIN LOCALLY

02/2015




TDR 30 Parts Manual

4.2 Input PTO Shaft

TEM

PART #

DESCRIPTION

3

210174

CLAMP YOKE

210171

U-JOINT KIT

210175

SLIDE LOCK YOKE ASSEMBLY

210179

SLIDE LOCK REPAIR KIT

210178

COMPLETE GUARD SET

210239

SAFETY SIGN - INNER GUARD

210237

SAFETY SIGN - OUTER GUARD

210238

CE WARNING DECAL

OO|N[D|OBD]|WIN|—=

210150

INPUT PTO SHAFT - COMPLETE

_L_l_L_L_l_L_I.N_lo

02/2015

33



TDR 30 Parts Manual

4.3 Intermediate PTO Shaft

TEM [ PART #| DESCRIPTION

210171 [ U-JOINT KIT

210172 | SLIDE YOKE

210173 | GUARD SET

210239 | SAFETY SIGN - INNER GUARD
210237 | SAFETY SIGN - OUTER GUARD
210170 | INTERMEDIATE SHAFT - COMPLETE

_L_L_I_L_L_Lo

DN B[WIN|—=

34 02/2015



TDR 30 Parts Manual

4.4 Wing Deck PTO Shaft

DECK GEARBOX END

ITEM | PART #| DESCRIPTION

1 210192 | SPRING-LOK YOKE ASSM.
2 210191 | CROSS AND BEARING KIT
3 210196 | SPRING-LOK REPAIR KIT
4 210195 | COMPLETE GUARD SET
5

6

7

2

210239 [ SAFETY SIGN - INNER GUARD
210237 | SAFETY SIGN - OUTER GUARD
210190 | DECK SHAFT - COMPLETE W/GUARDS

_l_L_l_lNNMO

02/2015 35



TDR 30 Parts Manual

4.5 Outer Wing Deck PTO Shaft

TEM | PART #| DESCRIPTION

210192 [ SPRING-LOK YOKE ASSM.
210191 | CROSS AND BEARING KIT
210196 [ SPRING-LOK REPAIR KIT
210182 [ COMPLETE GUARD SET
210239 | SAFETY SIGN - INNER GUARD
210237 [ SAFETY SIGN - OUTER GUARD
210190 | DECK SHAFT - COMPLETE

TY

N|IO|O|R|WIN|=

_I._I._I._INNNO

36 09/2015



TDR 30 Parts Manual

4.6 Wing Deck Gearbox

02/2015

ITEM | PART # DESCRIPTION QTyY ITEM | PART # DESCRIPTION Qry
1 521433 OIL LEVEL DIPSTICK 1 13 521116 BEARING 1
2 521399 BOLT-M8X 14-8.8 4 14 521482 HEX PIPE PLUG 2
3 521420 COVER PLATE 1 15 521444 KEY KIT (3 PCS) 1
4 521435 PINION SHAFT 1 16 521441.05 | INPUT/ OUTPUT SHAFT]| 1
5 521390 KEY KIT (3 PCS) 1 17 521434 GEAR 1
6 521436 SHIM KIT (2 PCS) 2 18 521439 SNAP RING KIT (3PC) | 1
7 521442 BEARING - TAPERED | 2 19 521440 OIL SEAL - BOTTOM 1
8 521362 BEARING - TAPERED | 1 20 521129 WASHER KIT (3PCS) 1
9 521428 CASING 1 21 521130 CASTLE NUT - M24 1
10 521127 OIL SEAL 2 22 607290 COMPLETE GEARBOX | 1
11 521126 SNAP RINGKIT (3PC) |2 O.L. - OBTAIN LOCALLY

12 521491 SHIMKIT (3 PCS) 2

37



TDR 30 Parts Manual

4.7 Outer Wing Deck Gearbox

38

ITEM| PART # [ DESCRIPTION QrYy ITEM| PART # | DESCRIPTION Qry
1 521110 [ SNAP RING (3 PCS) 1 16 521390 [ KEY KIT- 1/4" X 1.25" (3 PCS) KIT| 1
2 521111 | COVER PLATE 1 17 521124 | SPACER TUBE 1
3 521112 [ BEARING - 6205 1 18 521366 [ SHIM KIT (3 PCS) 1
4 521113 | KEY KIT- 10 X 8 X 30 MM (3 PCS)| 1 19 521125 | SNAP RING (3 PCS) 1
5 521114 [ INPUT SHAFT 1 20 521127 | OIL SEAL 1
6 521115 [ GEAR 1 21 521128 [ SNAP RING 1
7 521116 | BEARING 2 22 521129 [ WASHER (3PC/KIT) 1
8 521117 | CASING 1 23 521130 | CASTLE NUT 1
9 521118 [ O-RING 1 24 521359 [ SHIMKIT - (2PCS) 1
10 521120 [ OIL SEAL 1 25 521122 [ COTTER PIN KIT (3 PCS) 1
11 521482 | HEX PIPE PLUG 2 26 521360 [ SHIMKIT - (3PCS) 1
12 521121 [ PINION SHAFT 1 27 521126 | SNAP RING KIT (3 PCS) 1
13 521361 | TAPERED SPACER RING 1 28 521491 [ SHIMKIT (3 PCS) 1
14 521123 [ SHIMKIT (3 PCS) 1 29 521012 [ GEARBOX - COMPLETE 1
15 521362 | BEARING - TAPERED ROLLER | 1

02/2015




TDR 30 Parts Manual

4.8 Rear Deck Gearbox

ITEM | PART # | DESCRIPTION

521116 | BEARING - 6207
521126 | SNAP RING - 3 PC KIT
521127 | OIL SEAL - 35X 72X 10
521130 | CASTLE NUT - M24
521390 | DECK GEARBOX KEY (3 PCS)
521420 | COVER PLATE

521428 | CASING

521436 | SHIM KIT (2 PCS)
521433 | OIL LEVEL DIPSTICK
521434 | GEAR

521435 | PINION SHAFT

521439 | SNAP RING - 3 PC KIT

o
_|
<

ITEM | PART # | DESCRIPTION QTY
13 | 521440 | OIL SEAL - 40 X 80 X 10

14 | 521441 | INPUT SHAFT

15 | 521443 | CAP

16 | 521444 | KEY - 12X 8 X 30

17 | 521482 | HEX PIPE PLUG

18 | 521491 | SHIMKIT

19 | 521362 | BEARING - TAPERED ROLLER
20 | 521399 | BOLT-M8 X 14-8.8

21 | 521442 | BEARING - TAPERED ROLLER
22 | 521129 | WASHER KIT (3 PCS)

23 | 521432 | DECK GEARBOX COMPLETE

O IN|o|O|~|wIN|=

©

—_
o

N R FCY N S Y FCY) (PG P R [N

Y
—_

al=l=al=N]==m]==m =] =

-
N

02/2015 39



TDR 30 Parts Manual

4.9 4 Way Gearbox

TYP. (2) PLACES

40

02/2015

ITEM| PART #| DESCRIPTION QTY ITEM| PART #| DESCRIPTION QTY
1 521116| BEARING - 6207 3 11 521491| SHIM KIT 1
2 521120] OIL SEAL - 35 X 52 X 10 2 12 521796| EXTENSION HOUSING 2
3 521127] OIL SEAL-35 X 72 X 10 2 13 521797] COVER 1
4 521137] SNAP RING 2 14 521489| OIL LEVEL DIPSTICK 1
5 521481 STUB SHAFT 2 15 521794| SHIM KIT 5
6 521482| HEX PIPE PLUG 1 16 521362 BEARING - TAPERED 3
7 521483 HOUSING 1 17 522426| BOLT AND WASHER KIT (4 PCS)| 2
8 521486| THRU SHAFT 1 18 521497] COMPLETE GEARBOX 1
9 521487| GEAR 3

10 521488| BOLT - M12 X 25 - 8.8 (6 PCS) | 12




TDR 30 Parts Manual

5 DECALS
5.1 Safety

If decals become faded, damaged, or lost, replace immediately. Order Decal Kit, Part #
522002. Safety Decals shown below are located on machine as illustrated on sketch.

TDR-30 DECAL KIT - 607080

TOAVOID SERIOUS IJURY OR
DEATH:

+ READ AND UNDERSTAND the
Manuals, safel

signs and J
operating equpment
« CONTACT DEALER mmedataly ¢
you da et have Op

+ CONTACT DEALER to
instructions not fully e

+ STOP TRACTOR, LOW VERDE"KS

AR safoty glasses, hard

§=. + KEEP AWAY from ou

/\ WARNING |

TOAVOID SERIOUS INJURY OR
DEATH:

+ INSTALL AND SECURE at shields
defore starting tractor.

* Keep hands, feed, har and clothing
away from moving pans.

DO KOT aliow nders

INSTALL SA'-EI’Y‘O"K before

s Manuais,
.
any transporting o
s
+ CLEAN SMV sign bef

LW 5, k- incal
ot Lt s priniit vesen
= hoes when cperating this equpment ;k drect contact
_ J oy,

209175

DECAL — GENERAL SAFETY

CAUTION

REPLACE ALL SHIELDS BEFORE
OPERATING THE MOWER

200113

209113
DECAL — REPLACE SHIELDS

A CAUTION

WHEN MAKING SHARP TURNS, THE PTO SHAFT
WILL SHORTEN. LIMIT THE TURNING RADIUS TO
ENSURE THAT THE PTO DOES NOT FULLY
COLLAPSE. THE BLACK INNER SHIELD MUST
REMAIN VISIBLE. FAILURE TO DO THIS WILL

~  -VISIBLE
_ o ke
END

| REFER TO MANUAL FOR ADDITIONAL INFO. |
521819

RESULT IN DAMAGE TO THE SHAFT AND BEARING.

TO AVOID SERIOUS INJURY OR DEATH FROM BLADE ATTACHMENT FAILURE
CHECK THE FOLLOWING

. nLWAvs replace bolts, lack

\m lades

~

COMPONENTS BEFORE OPERATING EQUIPMENT:
Gtional Pra-EZ Criange Blades.

—— He bt
~a— Lack azner

oo
satosar

Blade To—-

S Bt e

* Check blade fip bolts DAILY for
tightness

« Terque blade tip bols to 110 ftlb

+ ALWAYS replace biade bolts, nuts
and loek washers when instaling
new blade tips

203101

521819
DECAL — CAUTION

A CAUTION
DISENGAGE PTO SHAFT
BEFORE RAISING
MOWER

521820
DECAL — CAUTION

NOTICE

ADJUST TRACTOR DRAWBAR TO THESE SPECIFICATIONS
ADJUST HITCH SO FRAME IS LEVEL IN MOWING POSITION

209196
DECAL — BLADE
HARDWARE

INC.

197 WEST WILLAN ST TEL (510 52-1000
SEAFORTH, ONTARID il (8] 5272275
CANADA, NOK THO 8

521817
DECAL — PROGRESSIVE
TURF

[/ panGer

- ESPECIALLY CRITICAL ON THE CUTTING BLADEso-s
2

USE ONLY GENUINE O.E.M,
REPLACEMENT PARTS

OPERATE PTO AT 540 RPM ONLY

045"

209115
DECAL — OEM PARTS

521784
DECAL — NOTICE

05/2017

EXE Y]

ROTATING BLADE HAZARD

Mowers can throw objects up to 300 feet.

TOAVOID SERIOUS INJURY OR DEATH to operator and

bystanders:

« DO NOT OPERATE with deflectors removed

« DO NOT POINT DISCHARGE toward bystanders,
animals, buildings or vehicles

« INSPECT area for potential mower thrown object hazards
before mowing

« REMOVE AND / OR AVOID objects such as wire, cable,
metal objects and all other foreign material / solid objects

«+ DO NOT PLACE HANDS OR FEET under cutting deck

K when operating or when tractor engine is running 209173)

209173
DECAL — ROTATING BLADE
DANGER

41



TDR 30 Parts Manual

*(seE MaNAL) (s RECURED)

CHECK FOR PROPER OIL LEVEL IN GEAR BOXES DAILY

SCHEDULE & LO! sas003

526003
DECAL — GREASING
SCHEDULE

LUBRICATION REQUIREMENTS
100h

® i
100h~1PUMP~100h  (hehours)

every rs
100h « After every 100 hours of use,
grease until it exits bearings. 526001

526001
100HR DECAL - PTO GREASE

(WING DECK BELT LAYOUTY

 REAR DECK BELT LAYOUT

PROGRESSIVE
TDR-30

209179
DECAL — TDR 30

DECK PTO SHAFT YOKES
FRONT

MUST BE ALIGNED
PARALLEL BEFORE USE.

— \ki —
Beex i i ea
T o

DAMAGE TO SHAFTS OR

GEARBOX MAY OCCUR IF =

IMPROPERLY INSTALLED. ‘1
[

QEFER TO OPERATORS MANUAL.

2091 sy

527381
WING DECK BELT
LAYOUT

210239
DECAL - INNER GUARD

42

527383
REAR DECK BELT
LAYOUT

A\ DANGER
rj‘;(,’;&‘{-l:ﬁ

GUARD MISSING
DO NOT OPERATE

A\ DANGER

.:"-(ﬁ .{-%

GUARD MISSING
DO NOT OPERATE

A\ DANGER

521455
DECAL — OUTER SHIELD

05/2015

209189
DECAL — CAUTION
PTO ALIGNMENT

A\DANGER

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY!

DO NOT OPERATE WITHOUT-

e ALL DRIVELINE GUARDS, TRACTOR
AND EQUIPMENT SHIELDS IN PLACE

© DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

e DRIVELINE GUARDS THAT TURN
FREELY ON DRIVELINE

210238
DECAL — CE WARNING

=

521

521014
DECAL — GREASE GUN



TDR 30 Parts Manual

Notes

43



